
ROTARY MOWERS

UTILITY SERIES
Part Number Model Engine 502361
572865 S18 2’n1 TimeSaver S5 Loncin LC1P65FE 139cc

Issue  A.0
Oct 2023 PB
ECN # 04534
IPL Ref # 772865Spares Version

Month and Year of First Manufacture: Sept 2023
 From Serial Number: 8850198



When ordering spares: PLEASE QUOTE PART NUMBER & DESCRIPTION, NOT illustrated number.  Item Qty = 1 per part unless stated diff erently. 
BOLD TEXT = Assemblies.  Descriptions starting with * = items included in the assemblies & may not be available as a spares item.                   
                                                Determine the left or right hand sides by standing in the operating position (standing at the handle).

572865 S18 2’n1
Timesaver S5

Page 2

Spares Version

Issue  A.0
Oct 2023 PB
ECN # 04534
IPL Ref # 772865

 1 772328 Handle & Sleeve, Utility Sft/Blk 1
 2-4 583458 Throttle Ctrl & Cable Wescon 1
 3 503604 *Screw, Pan  M6 x 45 1
 4 501764 *Nut, M6 Hex Nyloc x 6mm thick 1
5-6 765472 Knob Lock Assy, Red (2 per) 1
 5 565472 *Knob- Plastic, M8 Insert Red 2
 6 574218 *Bolt, Sph M8 x 53 x 35 Thread 2
 7 581527 Retainer- Clutch Cable- Handle 1
 8 580030 Bush-Pivot, Axle 2
 9 572208 Retainer-Axle 4
10 772433 Axle Assy-Rear, 18” H/C Utility 1
11 580649 *Spring-Leaf 1
12 503373 *Rivet- F/HD 3/16” x 27/64” 3
13 980733 *Rod-Height Selector (STD) 1
14 581729 *Knob- Height Lever, Adj MSV 1
14 561339 Knob- Height Lever, 7.9 Sq Red 1
15-16 579201 Wheel Assy-200 Spoked Black 2
16 551212 *Bearing- Wheel (2 per wheel) 2
17 501606 Washer, Flat 8 x 19 x 1.6 2

18 503831 Nut, M8 Hex Nyloc x 6mm thick 2
19 579202 Hub Cap- Button, Spoked Black 2
20 972371 Frame Assy- 460 1
20a 572270 Plug-25.4mm 2
21 501716 Screw, Set M8 x 35HT 4
22 572199 Washer, Flat  8 x 32 x 2.0 4
23 501793 Nut, M8 Hex Nyloc x 8mm thick  4
24 503301 Washer; Flat  1/2 x 3/4 x 18g 2

  Loncin Engine

 765355 Motor Assy-Loncin 139cc 1
 502361 *Eng, Loncin LC1P65FE 139cc 1

Item Part # Description Qty Item Part # Description Qty



When ordering spares: PLEASE QUOTE PART NUMBER & DESCRIPTION, NOT illustrated number.  Item Qty = 1 per part unless stated diff erently. 
BOLD TEXT = Assemblies.  Descriptions starting with * = items included in the assemblies & may not be available as a spares item.                   
                                                Determine the left or right hand sides by standing in the operating position (standing at the handle).

572865 S18 2’n1
Timesaver S5

Page 3

Spares Version

Issue  A.0
Oct 2023 PB
ECN # 04534
IPL Ref # 772865

Item Part # Description Qty

Item Part # Description Qty

1 983247 Axle Assy-Front, 175mm 1
2 503301 Washer; Flat  1/2 x 3/4 x 18g 2
3 580030 Bush-Pivot, Axle 2
4-5 579201 Wheel Assy-200 Spoked Black 2
5 551212 *Bearing-Wheel (2 per wheel) 2
6 501606 Washer, Flat 8 x 19 x 1.6 2
7 503831 Nut, M8 Hex Nyloc x 6mm thick 2
8 579202 Hub Cap- Button, Spoked   Black 2
10 772492 Hsg-STL 18” Utility Slot      M/Blk  1
11 580453 Screw, S/T  3/8 x 1-1/8” UNC 3
12 573585 Spacer- Blade Driver  22 x 4 3
13 572423 Rod Assy-Connecting 18” UTL HC 1
14 501365 Clip- Starlock, 5/16” 2
15 580621 Spring-Counter Balance  1
20 572471 Flap- Door, Side Utility 18” 1
21 572473 Lever- Lock, Flap Utility 1
22 502372 Spring- Lock, Flap 1
23 502335 Screw, Set  M4 x 25 Hex 1
24 503875 Nut, M4 Hex Nyloc 1
25 572469 Wire- Flap Pivot 125 x 6 1
26 501056 Pin, Cotter  2.3 x 16 1

27 572475 Spring- Flap Side, 18” 1
28 572463 Bracket- Flap 1
29 502332 Screw, Pan  M6 x 8 2
29a 500201 Washer, Spg 6 2
29b 501703 Washer, Flat 6 x 14 x 1.2 2
30 572472 Chute- Side, Utility 18” Black 1

 572493 Decal- Operation, Flap & Lever 1
 572501 Decal, Front Utility Mulch 460 1
 572502 Decal, Side Discharge, Mulch 1
 572507 Decal, Side Discharge Warning 1
 579414 Decal, Noise Mas Sil 75dB 1
 582049 Decal, Flap Caution Common 1

Not  Illustrated

 1 981706 Blade- Bar, 460mm Combo MK3 1
 2 014173 Driver Assy-Blade, 7/8” 1
 3 500636 Key, Woodruff  - 5/8”x5/32”x1/4” 1
 4 503543 Bolt; Hex NF 3/8” x 1.5 NYG8 1
 5 502297 Washer- Belleville  10 x 30 x 3 1
 6 573585 Spacer- Blade Driver  22 x 4 1

Blade- Bar/Mulch

Item Part # Description Qty


